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72— 815 B General product information:

o S p=ny vz 23 i

52 543 CIASSIICALION vevrrceeseeres e .|
e High Drain Rechargeable Battery
HY5 MOl o : NL2150HP

HUEM RAtNGS ooveveeeeeeeceeeeeeeeeeee e :

3.6V, 5000mAh,18Wh

FAFR Trade mark........coocoeeeeeeeieiieeeeecesienenns NITECORE
FrifE 78 L LI Standard charge current ... : 1000mA

B K78 HL IR Max. charge voltage ................ : 4.2V

B K78 HLHLI Max. charge current ............... : 5000 mA
FRUE L IR Standard discharge current .....: 1000mA

B KL FE I Max. discharge current ... : 15A

Ji FEL #5114 K Discharge cut-off voltage ......... : 2.75V

JXT DIMENSION .o ee e :

®21.2mmx75.4mm

45 ha] G FH B 45 8 FR 1R Possible test case verdicts:

AT AE %57

AN N/A
test case does not apply to the test object .............
DRI H 75 S pR e R 2R

&% P(ass)
test object does meet the requirement ....................
WIS FRiE 2R

8 Tt s Fail)

test object does not meet the requirement ..............
R Testing:
FE S %52 H ] Date of receipt of test item ................ 2020-01-08

ik H 1 Date(s) of performance of test .................

2020-01-08~2020-01-17

R4 4 Test conclusion:

HH P A bk BT BHECA PR mA A B (5 3 T sE s, ARYE R T el i e 2 il slae Ands
HEFY B NEITRRIZIE 1 55 38.3 TEATIGA, IGAITH WL N ORA,  MAs RAT S ARAEA R EER

The High Drain Rechargeable Battery submitted by SYSMAX Innovations Co., Ltd are tested according
to Section 38.3 of the Sixth revised edition Amendment 1 of Recommendations on the Transport of
Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3). Test items
see table of next page. The test results comply with the relevant requirement of the standard.

Waltek Services (Shenzhen) Co., Ltd.
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[} =
AT H Test item S?nlj;f;li £ SIRZS Samples’ State
Bot4-Boss | 1 NACHAR, mAARIRE
T1~T5 At first cyclfa, in fully charged states
BoG#-B1o# | P 25 AN, sed AR
After 25 cycles ending in fully charged states
CO1#-CO5# 51 AT A 50% B A RS
T6 At first cyclfa at 50% of thfa qesigp rated capacity
CO64-C10# 55 25 DR R A 50% WA E A RS
After 25 cycle at 50% of the design rated capacity
B114-pias | 1 CABCRAE, mAARIRA
T7 At first cyclfe, in fully charged states
Bistpigs | P 25 NAMGAN, A AR
After 25 cycles ending in fully charged states
Crimcoon | B 1 A TR e A R
T8 At first cyclfa in fully discharged states
coticaoy | 2B 25 AR A LR
After 25 cycles ending in fully discharged states

ik

A o LR S ARE MR

MRIFBE L&A, FEEIREE 20°C-25°C, IR : 45%-75%

R AEH

Remarks:

Throughout this report, point is used as the decimal separator

Test environment condition, ambient temperature 20°C-25°C, ambient humidity 45%-75%

Subcontracted test condition: N/A

Waltek Services (Shenzhen) Co., Ltd.
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ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

Clause

M EE K
Requirement-Test

GRS

Result-Remark

2518
Verdict

38.3.4

2R IProcedure

P

/N B B L 2 0 A I 3R AT 1S T.1 %2 T.5. [Test
T.1 to T.5 are conducted in sequence on the same cell
or battery.

P

I T.6 A1 T.8 At FH AR F3 At eriad iy e it =l i i 41/ Tesst
T.6 and T.8 are conducted using not otherwise tested
cells or batteries.

RIS 7 FE 7RSS T.1 & T.5 Hh i Ak AR B3 0K s it
1#17/Test T.7 conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of
testing on cycled batteries.

N/A

FREBIR

Mass loss

FHRATR D0 9%
Following procedure is provided:

FiEHL (%) = (M1-M2) /M1*100

U M1 2R RT iR, M2 2l E i, Wik
R ESRANE I RS EE, BN R ERR”
Mass loss(%)=(M1-M2)/M1*100

Where M1 is the mass before the test and M2 is the
mass after the test. When mass loss does not exceed
the values in below table, it shall be considered as “no
mass loss”

Jo3 2 403 % PR )
Mass loss limit
0.5%

RO B FL T B & M
Mass M of cell or battery
M<1g
1gs<M=<75¢g 0.2%

M=75g 0.1%

38.3.4.1

R T.1: =S [Test T.1: Altitude Simulation

38.3.4.1.1

H ff)/Purpose

AR AP IEAR 25 1F T 12532/ This test simulates air
transport under low-pressure conditions.

38.3.4.1.2

RIGFE 7/ Test procedure

17 %< JE/Stored at a pressure

11.6 kPa

FRE FE /Ambient temperature (20 + 5°C)

23.2°C

17fi# i [H]/Stored times( = 6 hours)

6 hours

38.3.4.1.3

3R /Requirement

TB. LHFR. TR, oMLk, JFEEMA
6 R RS B R AR TG S T L AN /N T HAE AT IX — 1
5 5 R ) 90%, LR 2R ANE A 5 58 2O AR A 1 i
36 H v A2 / No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

TEk. LHER. T
i TR K,
W2 1/ No
leakage, no venting, no
disassembly, no
rupture and no fire.
The data see Table 1

Waltek Services (Shenzhen) Co., Ltd.
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WAER
Requirement-Test

RV

Result-Remark

2518
Verdict

38.3.4.2

R T.2 BE R/ Test T.2: Thermal Test

38.3.4.2.1

H ff1/Purpose

AT VAL F R RV 2E 1) 2 3 e R A N B R, K
56 2 M) FH SR K o P UL FE AR AL 2E AT/ T hiis test assesses
cell and battery seal integrity and internal electrical
connections. The test is conducted using rapid and
extreme temperature changes.

38.3.4.2.2

R FE 7/ Test procedure

RGN i 1]/ Test temperature and stored hours

1) 72+2°C, 26h
2) -40+2°C, 26h

A A AR it T 36 L P ) B K TBI B B [8]/The maximum time
interval

v i P52 2211 1) o B[]
< 30min /Between test
temperature extremes
is <30 minutes.

Tt 18]/ Test times

#4510 /kX/Repeated
10 times

JIT A FaL R E i ZE PE PR SRR FE (20 £ 5°C ) R AE I 24 /)
/After which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+=5°C).

FREEIE E /Ambient
temperature 23.2°C

X TR R V2, R T AR o e I R B [ 2 D
& 12 /Nif/For large cells and batteries the duration of
exposure to the test temperature extremes should be at
least 12 hours

N/A

38.3.4.2.3

Z3R/Requirement

TB. THFR. ok, oMLK, JFEEMA
6 R RS B R AR TG S T L AN /N T AR AT IX — 1
56T FELH ) 90%, HL s FYZESRANIE F 5 78 R TBCRUIR S 1
565 v AT A / No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

Tk, LHER. T
A TR TGRS K
4% W4 1/ No
leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 1

38.3.4.3

R 3 #RZ) [Test T.3: Vibration

38.3.4.3.1

H f#1/ Purpose

AR G0 LIS i A% o B4R 2N/ This test simulates
vibration during transport.

38.3.4.3.2

M FLF/ Test procedure

RV R Y 2 DAANEE FRLES AR T HL B IE B M A% B4R B (1 77
XE B EIRBIHLF 1 _E/Cells and batteries are firmly
secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully
transmit the vibration.

PRBN B LA IE LR LIRS, MR ALE THZ Fi1 200Hz 2 [8]#: )
T [5] £ 7Hz 6345 9 15min / The vibration shall

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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M EE K
Requirement-Test

RV

Result-Remark

2518
Verdict

be a sinusoidal waveform with a logarithmic sweep
between 7Hz and 200Hz and back to 7Hz traversed in
15minutes.

M THZ FHEGOREF 1 g IR I 5 B 2R 14 21 18HZ,
SR G IRIE CRIFLE 0.8mm (S W Fe 1.6mm)FF3 hnsi = B
BRI IL T 8 g, (LA BOHZ). Kt Fe RN 5
TRIFIE 8 g, ELEHZAIG INF) 200HZ /From 7 Hz to a
peak acceleration of 1 g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm
(1.6mm total excursion) and the frequency increased
until a peak acceleration of 8 g, occurs (approximately
50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz

PR BN A0 = A HAH HE B FRb 22 e 07 AL A — 7 R #
FHAT 121k, B3k 3/hET . Hodr—ANJ 1) Db 205 s 17 T
H/This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration
must be perpendicular to the terminal face.

38.3.4.3.3

3R/ Requirement

I PRI 5T o oA, TR
ok, I ARSI H S B R A 2 = AN B TT
AR S B AR I % R AN N T AR AT I — 1R
56 B R Y 90%, Fi B 2SR ANidE 5 58 A0 RS ik
56 eyt AN HL i 2H /No leakage, no venting, no
disassembly, no rupture and no fire during the test and
after the test and the open circuit voltage of each test
cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of
its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

TBk. LHER. o
i TERRAFITER K,
##% W2 1/ No
leakage, no venting,
no disassembly, no
rupture and no fire
during the test .The
data see Table 1

38.3.4.4

R4 4 hik/ Test T.4: Shock

38.3.4.4.1

H f1/ Purpose

AT VP L Vb R Lt ZH K P R ph T T 52 FE 2/ T his
test assesses the robustness of cells and batteries
against cumulative shocks

38.3.4.4.2

WAL /Test procedure

0 FEL VA B s 2H ) YR A ) SO R AR IR R B B, S
ZRSHEAE TR F IR BT %2 251005/ Test cells and
batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting
surfaces of each test battery.

L4 SZ WA INSd B2 150 g, AR HF LI 7] 6ms (1 IE
52k hi/Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 g, and pulse duration
of 6milliseconds.

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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Result-Remark
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K HL 2 52 VEAE ISR 50 g FUKITHREZERT ] 11ms (1)
1E5Z 3 piiti/Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 g, and
pulse duration of 11 milliseconds.

N/A

A L L 7R 22 32 2 TR SRV el P WS T e 2 B e RV
FIBT R . /MR FRIBZE R ok rp RS2 IR 8]y 6mis, K i 4
N 1Mms. LA ERBER) A A SR S B0 fe /MR s
[ /Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for
small batteries and 11 milliseconds for large batteries.
The formulas below are provide to calculate the
appropriate minimum peak accelerations.

N/A

Pulse

C iR duration

Minimum peak acceleration

150 g, or result of formula

Small

batteries 6ms

10085
1 = |
Acceleration(g,) N {mﬁ_uj
Whichever is smaller
50 g, or result of formula
| 30000
-\‘I {:n’.ass' j

Whichever is smaller

Large

batteries g ms

Acceleration(g,)=

N/A

A F Y RT E s 2 E = TERH 2 L) 22 356 75 AL IV TE 7 )
S =krhik, BERTMAZ =R, SILE% 18
Xhdi/Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks in
the negative direction in each of three mutually
perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

38.3.4.4.3

#3k/Requirement

TR THAR. k. TR X, I HEAD
T R Bl R T 7 8 T FR AN T AR R AT X
— I HTHE R 90%, HLE B SRANE H 5 S8 4 Bk
MR LG H AN B s 41/No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

LBk, LR, G
i, oI K,
s K 1 /No
leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 1

38.3.4.5

R 5 SMERE S [Test T.5: External Short Circuit

38.3.4.5.1

H 11/ Purpose

AR ISR 415 45 % /This test simulates an external
short circuit.

38.3.4.5.2

RIGFE T /Test procedure

FE AT b 2 i #— BY R 8], Ah SR e fEIRE 57 £4°C R
JE AR . IS )RR A B v A BV 4 ) R ST RN, 1R

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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AT AT E] o a0 RAN TPl AE, /N2 R R R
M2 7 2 /0 5 e 6h, KA I AT HLI A1 12h//The cell or
battery to be tested shall be heated for a period of time
necessary to reach a homogeneous stabilized
temperature 57 =4°C, measured on the external case.
This period of time depends on the size and design of
the cell or battery and should be assessed and
documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and
large batteries.

TES57THACIRET, HIbMEBEMARSEZITHIE
0.1ohm K% #56/Then the cell or battery at 57 +4°C

shall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.

HL AN VB AN RS AR IR R S 3 67 £4°CJ5, FIMFHHr
SR/ 1 /N, BEOR A I A SE AR BE AR T P B
s E B, F HARKFEXANME LA F/This short
circuit condition is continued for at least one hour after
the cell or battery external case temperature has
returned to 57 £4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value.

38.3.4.5.3

3K/ Requirement

ShrtimfEA T 170°C, Jf HAERR R ke 5 6 /)
W TEfEAR . o, Joikd K Cells and batteries
external temperature does not exceed 170°C and there
is no disassembly, no rupture and no fire during the test
and within six hours after this test.

IR P A5 )5 6
NI N TCAR A TGk
2. kK, HEEE
2 / No disassembly, no
fire during the test and
within six hours after
this test. The data see
Table 2.

38.3.4.6

KL 6 #TH/35E Test T.6: Impact / Crush

38.3.4.6.1

H ) /Purpose

AR IS AL i o BT R 5 W] RBAE i P R R PRI AT LA M B R
[These tests simulate mechanical abuse from an impact
or crush that may result in an internal short circuit.

38.3.4.6.2

RWEfp-fd GEH T HEEANT18Z KK B IE H
) [Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter)

H 2URE Fh Bl TR FRB e P R I E . —4R 316
RUAEE AN A L, WHEEE 15.8 mm £
0.1mm, K Z /> 6cm, SRR KEIIRE, N_FZ
K#F. K—H 9.1 kg £0.1kg FIEHEM 61 £ 2.5cm E4bEk
W EMBEFINAFE R A, AN LFRE BEER), XE
A T A R 77 )N ) 2 ELUOE BUE TE N DAY . 2 ELE TE B
BT 5 SN 5K 3R S 90° % T/The
test sample cell or component cell is to be placed on a

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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flat smooth surface. A 15.8 mm + 0.1mm diameter, at
least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to
be placed across the centre of the sample. A 9.1 kg
0.1 kg mass is to be dropped from a height of 61 £ 2.5
cm at the intersection of the bar and sample in a
controlled manner using a near frictionless, vertical
sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the
falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

P AR, NN 5 IR I AT S R A
UL E R 15.8 mm + 0. 1mm 25 3% 1 0 0k 2 B A —
AMABE R4 %2 — Ik $E 13/ The test sample is to be
impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the
15.8 mm * 0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact.

38.3.4.6.3

REEF-HTE CEHTWRETE. 85, fm/ddnddm
H&/NT18mmit [FAE Eth) /Test Procedure — Crush
(applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18.0 mm in diameter)

N/A

W HL Y B TT A F T TS P AP T TR B I, BF 06 00 P 38
IR, FE%— Al S ERE R 1.5cm/s. HFERREE
W4T, EBHEI=FER2Z —: /A cell or component cell
is to be crushed between two flat surfaces. The crushing
is to be gradual with a speed of approximately 1.5 cm/s
at the first point of contact. The crushing is to be
continued until the first of the three options below is
reached.

N/A

JiE ANy 1A E] 13 kN £ 0.78kN
The applied force reaches 13 kN + 0.78 kN;

[]Reach this condition

N/A

FL I A FEL T B 22 /D 100mV
The voltage of the cell drops by at least 100 mV;

[]Reach this condition

N/A

L AR T I8 S 46 JELFE 1) 50% 5k LA _E/The cell is deformed
by 50% or more of its original thickness.

[|Reach this condition

N/A

BRI B BT A FB R A — IR BF R iR /Each test
cell or component cell is to be subjected to one crush
only.

N/A

IRIGHE i 7 M %2 6 /M The test samples shall be
observed for a further 6h

N/A

T A FH 22 A AR A JH Ak 6 F) e Yt B e A R T AT
/The test shall be conducted using test cells or
component cells that have not previously been
subjected to other tests.

N/A

38.3.4.6.4

3R/ Requirement

Shocim AT 170 °C, JF BAERIE R o Ak )= 6
/NBT TG EREEE . TG k/Cells and component
cells meet this requirement if their external temperature
does not exceed 170 °C and there is no disassembly
and no fire during the test and within six hours after this

PRI I A b Ak fe
AN N 2% NN
2. ol KGHEENE 3
/No disassembly and
no fire during the test

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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test.

and within six hours
after this test. The data
see Table 3

38.3.4.7

R 7 T EFH Test T.7: Overcharge

38.3.4.7.1

H ) /Purpose

ARIG DAL T 78 F L b R 52 B S RUIR VL R B 0/ This
test evaluates the ability of a rechargeable battery to
withstand an overcharge condition.

38.3.4.7.2

R FE 7/ Test procedure

7 P FELJAT R ) T S DS B KA 4682 78 HL FELUAL PR 7 £
The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

5000mAx2=10000mA

I HIH/NEEDD R : /The minimum voltage of the test
shall be as follows:

a) il i A W S L R R AN KT 18V I, kB Y e/ H
J 2 R v 2 e K e R R ) P A7 B 22V P R BN
/When the manufacturer’'s recommended charge
voltage is not more than 18V,the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V.

4.2V X2=8.4V

b) il i A U 78 H RS K T 18V I, % () fe /) L U
A E R 7 HL L 1 1.2 £5/When the manufacturer’s
recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

N/A

IR FA 15 IE 5/ Ambient temperature.

22.3C

158 13347 5 1]/ The duration of the test.

24h

38.3.4.7.3

¥R /Requirement

78 H BB AE I R TP ARG JS 7 RN TR, B2 K
/Rechargeable battery is no disassembly and no fire
during the test and within seven days after the test.

TG A S 7
RN, Toe K3
#5 W3 4/ No
disassembly and no
fire during the test
within seven days after
the test. The data see
Table 4

38.3.4.8

R 8 3R | Test 8: Forced discharge

38.3.4.8.1

H Purpose

AT VA 5 P B A F R 7R 52 R 1 T IR VL 1
/ This test evaluates the ability of a primary or a
rechargeable cell to withstand a forced discharge
condition.

38.3.4.8.2

R A2 7/ Test procedure

B B SRR IR B T 5 12V B A YR A BRAE AR A
FEL L S8 T ) 32 5 4 1 B R P P U Y 26 A i T R/

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V DC,
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

K38 24 DR /NI RE M P i B 7 5 K6 L Tl AR BB, o5
FFE5 7€ (TR L FRL o KBRS FRIB AT SR A F,, TS F S
6] /NI D R4 T H A E 2 AR BRI A I iR (22
1) / The specified discharge current is to be obtained
by connecting a resistive load of the appropriate size
and rating in series with the test cell, Each cell shall be
forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in
ampere).

38.3.4.8.3

Z3R/Requirement

i e s = e F R b a7 R B AR T AR S 7 R A TG AR
&, T2 -k/ Primary or rechargeable cells meet this
requirement if there is no disassembly and no fire during
the test within seven days after the test.

I e AR s 7
RWTCHE, Tk,
¥ W2 5/ No
disassembly and no
fire during the test
within seven days after
the test. The data see
Table 5
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Reference No.: WTX20S01000721B001 Page 12 0f 16
Test data:
Table 1 T.1~T4
Test before T.1: Altitude Simulation T.2: Thermal Test T.3 Vibration T.4 Shock
No. | Mass | ocv | Mass | ocy | Mass | Residu | | 5~ | Mass | Residual |\, | 5~ | Mass | Residu | \\ | 5o | Mass | Residua Resul
(@) ) (@) W loss al OCV (@) ) loss( oCcVv @ ) loss al OCV @ ) loss | OCV t
(%) (%) %) (%) (%) (%) (%) (%)
BO1# SMM 4196 S%m 4192 | 0.004 | 99.90 Smj 4181 | 0011 | 99.74 Smj 4180 | 0001 | 99.98 Smj 4180 | 0000 | 10000 | P
Bo2# | 2% | 4198 | 725° | 4198 | 0.000 | 10000 | %% | 4474 | 0014 | 99.43 | 775 | 4474 | 0000 | 10000 | 75P° | 4473 | 0000 | 99.98 P
BO3# ij 4199 Smj 4197 | 0.003 | 99.95 S%o 4184 | 0018 | 99.69 SMO 4184 | 0,000 | 100.00 S.Mo 4184 | 0000 | 10000 | P
Boa#t | 552 | 4196 | 7252 | 4196 | 0.003 | 10000 | %21 | 4475 | 0011 | 9950 | 72F! | 4474 | 0001 | e9es | AP | 4474 | 0000 | 10000 | P
BOS# Swa 4196 ﬁa 4196 | 0.001 | 100.00 Sma 4185 | 0018 | 99.74 Swa 4185 | 0.001 | 100.00 S%m 4184 | 0001 | 99.98 =
Bos# | %0 | 4197 | 72°° | 4194 | 0.003 | 99.93 | 7%° | 4474 | 0011 | 9952 | 74P | 4474 | 0000 | 10000 | "2%° | 4474 | 0001 | 10000 | P
BO7# S%h 4195 S%m 4191 | 0.004 | 99.90 ﬁmm 4185 | 0011 | 99.86 ﬁ.mm 4185 | 0,000 | 100.00 ﬁ.mm 4185 | 0000 | 10000 | P
Bos# | 2>% | 4190 | 754 | 4195 | 0.001 | 99.90 | /%% | 4476 [ 0014 | 952 | 72°% | 4478 | 0001 | 10000 | 74%° | 4475 | 0001 | 99.98 P
BOSH S%m 4198 S%m 4198 | 0.000 | 100.00 ﬁmh 4182 | 0015 | 99.62 ﬁ.mh 4182 | 0,000 | 100.00 ﬁ.mh 4182 | 0000 | 10000 | P
B1o# | 522 | 4197 | 7252 | 4197 | 0.003 | 10000 | %0 | 4484 | 0017 | 9960 | 730 | 4183 | 0000 | e9.98 | "2%° | 4182 | 0.001 | 99.98 P

Waltek Services (Shenzhen) Co., Ltd.
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WTX20S01000721B001

Page 13 of 16

Table 2 T.5 External short circuit

Table 3 T.6 Impact / Crush

Table 4 T.7 Overcharge

No. | OCV (V) | Max Temp(C) | Result No. | OCV (V) | Max. Temp('C) | Result No. _/\_mxﬁ.mvma_o Result | No. _/\_qumvman Result
BO1# |  4.180 57.4 P cot# | 3.635 23.6 P B11# 23.9 P B15# 233 P
BO2# | 4173 57.7 P co2# | 3.363 23.9 P B12# 23.6 P B16# 23.7 P
BO3# | 4184 57.6 P cos# | 3.627 23.9 P B13# 237 P B17# 23.9 P
BO4# | 4174 57.4 P co4# | 3.642 23.6 P B14# 23.8 P B18# 23.6 P
BOS# | 4184 57.8 P Cos# | 3.655 237 P
Bo6# | 4174 57.9 P cos# | 3.635 23.6 P Table 5 T.8 Forced discharge
BO7# | 4185 57.6 P co7# | 3.653 23.9 P No. | ocv (V) | Resutt No. ocv (V) | Result
Bos# | 4175 57.6 P cos# | 3.641 23.5 P cl11# | 3127 P C21# 3.247 P
BOg# | 4182 57.8 P cogk | 3.635 23.6 P c12# | 3.153 P Coo# 3.224 P
B10# | 4182 57.7 P C10# | 3.645 23.6 P c13# | 3.124 P Co3# 3.252 P

cla# | 3124 P Co4#t 3.234 P
c15# | 3.162 P Co5# 3.241 P
c16# | 3.165 P CoB# 3.236 P
c17# | 3.116 P CoT# 3.217 P
c1s# | 3.175 P cos# 3.234 P
clo# | 3.134 P Coo# 3.216 P
co0# | 3.156 P C30# 3.214 P

Waltek Services (Shenzhen) Co., Ltd.
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